LR

HETARIT 724045

( MODEL (YES.No.) TOOL No. )

ki

e

G60A (00) 1437 0000 0000

Q 22vxenxen

) XAV VP T IARNLFY

1421 0615 00 00

No. 2 % BE| WMmES ||No B % BE WMmES
1 [XAYMLIRT1CP Tset| 1407 0101 00 99 [ 12" C-/SyFY (43x46.5x0.1)| 1 8010 1197 00 00
(@) AQY MLIRT« 1 [1407 0101 00 00 [13*[C-/XyF> (43x46.5x0.2)| 1 8010 1195 00 00
(b) 7w+  (30.1x33.7x3)| 1 [8041 5001 0000 14 [NFUYTFvv/ 1 1407 0618 00 00
(c) RZUV T (4.5x30) | 1 [8020 1023 0000 | 15 |Fvh/\>YRILCP Iset | 1407 0013 00 99
(d)7/R—=JL (3/16) | 1 |9150 3005 00 00 (@) Ty AV RIL 1 1407 0013 00 00
(e) AZUYY"  (33.2x22)| 1 |8020 1120 00 00 (b) T R\ R)LAIN— 1 1407 0019 00 00
(f) Ev (2.5x6)| 1 [8051 1072 0000|116 |1~ FT5>ZCP Iset | 1431 0653 00 99
(9) XAy NLINLT 1 [1407 0108 00 00 @A77V 1 ¥ 1
(ON=% (4x19.8) | 1 |8051 11450000 (o) UT1=> VT (196x0.7) | 1 |8030 1023 00 00
(i) 2Oy NUAYRIL 1 (1407 0102 0000f |17 |1 L>HCP Iset [ 1421 0081 01 99
() I=ZANRTUYT (9x23x12)| 1 [8020 3015 00 00 (@Y1 L>rHH/IN— 1 [1421 0081 00 00
R—AY314/VKCP Iset | 1407 0113 00 99 byBHALYHY—h 1 [1421 0032 00 00
E (k) IR—R¥ 314>k 1 [1407 0113 00 00 (c) "ANFFRY VL~ M@2d4 | 2 8071 1006 00 00
VIBERSAP P 1 (11050116 00 00 (d) A—JLANR—YH  (4x15)| 2 [9270 1002 00 00
2 |ANRFT—ZEvhFvhk 1 [1421 0521 00 00 (e) RTZUVY" (8x15x0.9)| 2 [8020 1069 00 00
3 [ANFT—X 1 [1421 0501 0000 (f) RUPYRTvy+ (M4)| 2 [9220 1018 00 00
4 | AINFIRT4CP Iset | 1408 0512 00 99 (QAFHFIVFYE  (M4)| 2 [9500 1034 0001
(@) ANFRFo 1 [1407 0512 00 00 (N AZVTTy+ (M4)| 2 9200 3012 00 00
(b) HNFIz Ak 2 |1313 0513 00 00 (i) TFY—RMHN— 1 [1421 0016 00 00
(c) RZUVTEY  (3x20)| 2 [9250 1052 0000 | 18 [S-/\yF> 1 {1421 0003 00 00
(d) BIXFIULT 1 |1407 0505 01 00| [ 19 [/"A/YSFIRE V)L~ (M4x8)| 4 |8071 1002 00 00
(e) ANNFOYR 1 |1407 0511 0100 [ 20 | RZUVTTvi+ (M4)| 4 [9200 3012 00 00
(f) A7V (6.7x17)| 1 |8020 1054 00 00
(9 7YvARFY L 2 | 1407 0503 00 00 FENER
5 |£E—%CP Tset| 1421 0305 01 99] | 21 |/RA—JLA/X—=CP Iset | 1421 0662 02 99
7yIXTIL—hCP Iset [ 1408 0303 01 99 (@) IRA—JLA/N— 1 ¥ 1
E (@) 7yINTL—h 1 [1408 0303 01 00 (b) 7NAyATFRIL MM6x22) | 1 {8070 3035 00 00
(b) IR=JLRFZU>Z" (600TVV) | T |9100 3007 00 00 () AZUYT Ty (M6)| 1 9200 3006 00 00
JUVECP Iset | 1408 0304 00 99 (AAFHFIVFvE  (M6)| 1 [9500 1005 00 01
E (c)¥Uv% 1 X 22 |\ 705752 CP Iset [ 1431 0654 00 99
() A7V TEY (3x6) | 2 9250 1043 00 00 (@ 75750y 1 [1431 0654 00 00
(e)E—% 1 [1421 0305 01 00 (b) 7oV IARYTRIUa 1 1904 0656 00 00
(f) _R1> 4 1902 0306 00 00 () AZVYT 7y (M10)| 1 9200 3009 00 00
H—77L—hkCP Iset | 1408 0307 02 99 FyFIaA vk (3/8)] 1 19690 0006 00 00
E () B—=7r7L—hk 1 [1408 0307 02 00 RI\F (H41)| 1 8081 0022 00 00
(h) R=JLRFU>% (6201)| 1 [9100 1021 00 00 ANFHIVLYF (5)] 1 [9610 1006 00 00
6 |¥— (4x2.8x15)| 1 [8060 1053 00 00 ANFHIVLYF (H8)] T 9610 1008 00 00
7 | O—=FRN/LFV 1 [1421 0315 01 00
8 |E—%7—ACP Iset [ 1421 0011 00 99 Bl Em
(@) E=%7—X 1 [1421 0011 0000 NYRILY314Vk 1 | 1407 0671 00 00
(o) Vo vy 722 (GM1/8-28)| 1 |8210 2001 00 00
9 [RFPUVTTyIv 1 (1902 0619 00 00
10 [/R=ILRFUV T (627)| 1 9100 1008 00 00
11 [ XA+ T HRCP Iset| 1437 0614 00 99
(@) X2 vTh 1 [1437 0614 00 00
b) £— (4x3x6)| 1 |8060 1048 00 00
1
1

(
(c
(d) IR=JLRFYU > (62042)

9100 4008 00 00

(e) ¥— (4x3x9)

8060 1035 00 00

XENDBRmIFEmTIFM ALK I A, L (T)DCP(AY T —K) TTEX TS,
WHIOE@mIFZENZNANAEERLTTE,

143700-P1411



honbu
タイプライタ
(4×19.8)

honbu
タイプライタ
02

honbu
タイプライタ
1411


okota

FA SYSTEM & AIR TOOLS

GRINDER

( MODEL (YES.No.)

TOOL No.

N

BParts List

G60A (00)

1437 0000 0000

BExploded View

YOKOTA

INDUSTRIAL CO.,LTD.

(a) Main Shaft

1437 0614 00 00

(b) Key (4x3x6)

8060 1048 00 00

1421 0615 00 00

b)
(c) Main Shaft Bevel Gear
(d) Ball Bearing (620427)

9100 4008 00 00

No. Name of Parts gg{ Parts No. No. Name of Parts Eg{ Parts No.
1 | Throttle Body Assy. Tset| 1407 0101 00 99| | 12* C-Packing (43x46.5x0.1)| 1 |8010 1197 00 00
(a) Throttle Body 1 {1407 0101 00 00| | 13* C-Packing (43x46.5x0.2) | 1 |8010 1195 00 00
(b) Washer (30.1x33.7x3)| 1 |8041 5001 0000| | 14 |Bearing Cap 1 1407 0618 00 00
(c) Spring (4.5x30)| 1 8020 1023 0000(| 15 |Dead Handle Assy. Iset| 1407 0013 00 99
(d) Ball (3/16)| 1 |9150 3005 00 00 (a) Dead Handle 1 11407 0013 00 00
(e) Spring (33.2x22)| 1 {8020 1120 00 00 (b) Dead Handle Cover 1 11407 0019 00 00
(f) Pin (2.5x6)| 1 [8051 1072 00 00| | 16 |Inner Flange Assy. Tset| 1431 0653 00 99
(g) Throttle Valve 1 11407 0108 00 00 (a) Inner Flange ] X !
(h) Pin (4x19.8)| 1 |8051 1145 00 00 (b) Retaining Ring(19.6x0.7)| 1 |8030 1023 00 00
(i) Throttle Handle 1 11407 0102 00 00| | 17 | Silencer Assy. Tset {1421 0081 01 99
(j) Conical Spring (9x23x12)| 1 |8020 3015 00 00 (a) Silencer Cover 1 (1421 0081 00 00
Hose Joint Assy. Tset| 1407 0113 00 99 (b) Silencer Sheet 1 1421 0032 00 00
E (k) Hose Joint 1 1407 0113 00 00 (c) Hexagon Button Bolt (M4x22x14| 2 {8071 1006 00 00
(I) Joint Ring 1 111050116 00 00 (d) Roll Spacer (4x15)| 2 {9270 1002 00 00
2 | Governor Case Set Nut 1 1421 0521 00 Q0 (e) Spring (8x15x0.9)| 2 [8020 1069 00 00
3 |Governor Case 1 11421 0501 00 00 (f) Polished Washer (M4)| 2 (9220 1018 00 00
4 | Governor Body Assy. Tset [ 1408 0512 00 99 (g) Hexagon Nut (M4) | 2 [9500 1034 00 01
(a) Governor Body 1 11407 0512 00 00 (h) Spring Washer (M4)| 2 [9200 3012 00 00
(b) Governor Weight 2 11313 0513 00 00 (i) Exhaust Cover 1 11421 0016 00 00
(c) Spring Pin (3x20) | 2 9250 1052 00 00| | 18 | S-Packing 1 1421 0003 00 00
(d) Governor Valve 1 1407 0505 01 00| | 19 |Hexagon Button Bolt (M4x8)| 4 [8071 1002 00 00
(e) Governor Rod 1 [1407 0511 01 00| | 20 | Spring Washer (M4)| 4 |9200 3012 00 00
(f) Spring (6.7x17)| 1 18020 1054 00 00
(g) Adjust Nut 2 | 1407 0503 00 00 Standard Accessories
5 [Motor Assy. Tset| 1421 0305 01 99| | 21 | Wheel Cover Assy. Iset| 1421 0662 02 99
Upper Plate Assy. Tset {1408 0303 01 99 (a) Wheel Cover 1 X 1
E (a) Upper Plate 1 11408 0303 01 00 (b) Hexagon Socket Bolt(M6x22)| 1 |8070 3035 00 00
(b) Ball Bearing (6001VV)| 1 |9100 3007 00 00 (c) Spring Washer  (M6)| 1 |9200 3006 00 00
Cylinder Assy. Tset | 1408 0304 00 99 (d) Hexagon Nut (M6)| 1 {9500 1005 00 01
E (c) Cylinder ] X 1 22 | Outer Flange Assy. Tset | 1431 0654 00 99
(d) Spring Pin (3x6) | 2 (9250 1043 00 00 (a) Outer Flange 1 1431 0654 00 00
(e) Rotor 1 11421 0305 01 00 (b) Flange Stop Screw 1 11904 0656 00 00
(f) Vane 4 11902 0306 00 00 (c) Spring Washer (M10)| 1 {9200 3009 00 00
Lower Plate Assy. Tset| 1408 0307 02 99| | ¥¢ | Touch Joint (3/8)| 1 {9690 0006 00 00
E (g) Lower Plate 1 {1408 0307 02 00| | ¥¢ |Hose Nipple  (3/8x1/2)| 1 |8260 1003 00 00
(h) Ball Bearing (6201)| 1 (9100 1021 00 00 Spanner (H41)| 1 {8081 0022 00 00
6 |Key (4x2.8x15)| 1 [8060 1053 00 00 Hex. Wrench (5)| 1 19610 1006 00 00
7 |Rotor Bevel Gear 1 11421 03150100 Hex. Wrench (H8)| 1 9610 1008 00 00
8 |Motor Case Assy. Tset| 1421 0011 00 99
(a) Motor Case 1 11421 0011 00 00 Optional Parts
(b) Socket Plug (GM 1/8-28)| 1 |8210 2001 00 00 Handle Joint 1 {1407 0671 00 00
9 |Bearing Washer 1 11902 0619 00 00
10 | Ball Bearing (627)| 1 |9100 1008 00 00
11 |Main Shaft Assy. Tset| 1437 0614 00 99
]
]
]
]

(e) Key (4x3x9)

8060 1035 00 00

The part “*X” can not be supplied individually.
So please order it as a unit of assembly shown by arrow mark (7).
YeMarked parts; use one of them.

143700-P1411



honbu
タイプライタ
(4×19.8)

honbu
タイプライタ
02

honbu
タイプライタ
1411


